FOOT RESTS FOR APRILIA RS 125 4T E4 ABS 2017

Foot rests for Aprilia RS 125 4T E4 ABS 2017
 
(1)  2B004034
RH FOOTREST SUPPORT
 
(2)  2B004033
LH FOOTREST SUPPORT
 
(3)  AP8150431
LOW NUT M8
 
(3)  AP8150431
LOW NUT M8
 
(4)  AP8152290
SCREW W/ FLANGE M8X40
 
(4)  AP8152290
SCREW W/ FLANGE M8X40
 
(5)  CM228402
FOOTREST PIN
 
(5)  CM228402
FOOTREST PIN
 
(6)  890208
FOOTREST PLATE
 
(6)  890208
FOOTREST PLATE
 
(6)  890208
FOOTREST PLATE
 
(6)  890208
FOOTREST PLATE
 
(7)  AP8101861
BALL D6,35
 
(7)  AP8101861
BALL D6,35
 
(8)  AP8121133
COIL COMPRESS. SPRING
 
(8)  AP8121133
COIL COMPRESS. SPRING
 
(9)  AP8146865
REAR FOOTREST, LH
 
(10)  AP8120573
 
(10)  AP8120573
 
(10)  AP8120573
 
(10)  AP8120573
 
(11)  AP8146864
REAR FOOTREST, RH
 
(12)  AP8121134
FOOTREST PIN
 
(12)  AP8121134
FOOTREST PIN
 
(13)  CM228401
FOOTREST PIN
 
(13)  CM228401
FOOTREST PIN
 
(14)  AP8132957
RH FOOT RESTS
 
(15)  AP8121939
RH FRONT FOOTREST SPRING
 
(16)  866142
LH FRONT FOOTREST GUARD
 
(17)  866141
RH FRONT FOOTREST GUARD
 
(18)  899557
RH FRONT FOOTREST BRACKET
 
(19)  899558
LH FRONT FOOTREST BRACKET
 
(20)  AP8152272
SCREW W/ FLANGE M5X12
 
(20)  AP8152272
SCREW W/ FLANGE M5X12
 
(21)  AP8132958
LH FOOT RESTS
 
(22)  AP8121940
LH FRONT FOOTREST SPRING
 
(23)  00003515370
WASHER
 
(23)  00003515370
WASHER
 
(24)  AP8150012
WASHER 5,3X10X1*
 
(24)  AP8150012
WASHER 5,3X10X1*
 
(24)  AP8150012
WASHER 5,3X10X1*
 
(24)  AP8150012
WASHER 5,3X10X1*
 
(25)  AP8150107
HEX SOCKET SCREW M8X30
 
(25)  AP8150107
HEX SOCKET SCREW M8X30
 
(26)  AP8152154
WASHER 8,4X13*
 
(26)  AP8152154
WASHER 8,4X13*
Part number Description
# 1
2B004034
RH FOOTREST SUPPORT
# 2
2B004033
LH FOOTREST SUPPORT
# 3
AP8150431
LOW NUT M8
# 4
AP8152290
SCREW W/ FLANGE M8X40
# 5
CM228402
FOOTREST PIN
# 6
890208
FOOTREST PLATE
# 7
AP8101861
BALL D6, 35
# 8
AP8121133
COIL COMPRESS. SPRING
# 9
AP8146865
REAR FOOTREST, LH
# 10
AP8120573
STOP RING
# 11
AP8146864
REAR FOOTREST, RH
# 12
AP8121134
FOOTREST PIN
# 13
CM228401
FOOTREST PIN
# 14
AP8132957
RH FOOT RESTS
# 15
AP8121939
RH FRONT FOOTREST SPRING
# 16
866142
LH FRONT FOOTREST GUARD
# 17
866141
RH FRONT FOOTREST GUARD
# 18
899557
RH FRONT FOOTREST BRACKET
# 19
899558
LH FRONT FOOTREST BRACKET
# 20
AP8152272
SCREW W/ FLANGE M5X12
# 21
AP8132958
LH FOOT RESTS
# 22
AP8121940
LH FRONT FOOTREST SPRING
# 23
00003515370
WASHER
# 24
AP8150012
WASHER 5, 3X10X1*
# 25
AP8150107
HEX SOCKET SCREW M8X30
# 26
AP8152154
WASHER 8, 4X13*
Here are all the parts relating to the Foot rests of your RS 2017. These are all genuine parts to assure you the best possible repair which will last.

Frame Parts for Aprilia RS 125 4T E4 ABS 2017

Body Parts for Aprilia RS 125 4T E4 ABS 2017

Engine Parts for Aprilia RS 125 4T E4 ABS 2017

Suspensions Parts for Aprilia RS 125 4T E4 ABS 2017

Wheels Parts for Aprilia RS 125 4T E4 ABS 2017

Brake system Parts for Aprilia RS 125 4T E4 ABS 2017

Handlebar - Controls Parts for Aprilia RS 125 4T E4 ABS 2017

Lights - Instruments Parts for Aprilia RS 125 4T E4 ABS 2017

Tank Parts for Aprilia RS 125 4T E4 ABS 2017

Cooling system Parts for Aprilia RS 125 4T E4 ABS 2017

Electrical systems Parts for Aprilia RS 125 4T E4 ABS 2017

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...